
HAL Id: hal-03480189
https://hal.inrae.fr/hal-03480189v1

Submitted on 1 Jun 2023

HAL is a multi-disciplinary open access
archive for the deposit and dissemination of sci-
entific research documents, whether they are pub-
lished or not. The documents may come from
teaching and research institutions in France or
abroad, or from public or private research centers.

L’archive ouverte pluridisciplinaire HAL, est
destinée au dépôt et à la diffusion de documents
scientifiques de niveau recherche, publiés ou non,
émanant des établissements d’enseignement et de
recherche français ou étrangers, des laboratoires
publics ou privés.

Comprehensive study of supported PVDF membrane
ageing in MBR: A direct comparison between changes at
[...]
oxidation/dislodgement of PVP molecules leading to higher porosity and the appearance of 19 

bigger pores (diameter > 40 nm). These changes favored irreversible fouling in contrast to 20 

bench-scale ageing. Therefore, bench-scale ageing is not completely representative of full-21 

scale ageing and membrane autopsies must be preferred to this end. However, permeability 22 

and PVP content measurements may be applied after cleaning as in situ nondestructive tools 23 

in full-scale MBR to monitor membrane ageing. Plant operators should be aware that a 24 



3 

 

continuous increase in intrinsic permeability may favor irreversible fouling accumulation 1 

demanding more frequent chemical cleanings. 2 

Keywords: membrane bioreactor, ultrafiltration, hollow fiber, wastewater treatment, 3 

multiscale, long-term operation. 4 

 5 

1. Introduction 6 

Membrane bioreactors (MBR) have experienced an exponential growth during the past 7 

decade. The cumulative treatment capacity of large-scale facilities (>100,000 m3/d), increased 8 

from 500,000 m3/d in 2010 and is expected to reach over 14,000,000 m3/d by 2025 [1]. The 9 

main drivers of this MBR expansion across the globe are stricter legislation concerning the 10 

reuse of the treated effluent, discharge to sensitive water bodies, space limitations, and 11 

retrofitting/upgrading wastewater treatment plants (WWTP) [2]. Membranes act as a reliable 12 

physical barrier, and thus MBR perform significantly better than classic processes. To 13 

illustrate, Bertanza et al. (2017) compared a full-scale MBR with a conventional activated 14 

sludge system (CAS) from a WWTP in Italy. Treating the same influent, MBR was able to 15 

remove 99.5% of chemical oxygen demand (COD) versus 90.6% for the CAS [3]. 16 

Despite the increasing interest in the application of MBR, membrane fouling is still a major 17 

concern. Several strategies are applied to reduce fouling such as aeration cycles, physical 18 

cleaning, i.e., relaxation or backwash, and chemical cleaning either by chemically enhanced 19 

backwash or cleaning-in-place (CIP) protocols [4]. However, these strategies may cause 20 

unrequired changes in membrane properties and are not able to eliminate fouling, instead 21 

residual fouling takes place over long-term use. The combined effect of residual fouling and 22 

changes in membrane properties in the long term results in membrane ageing, which is known 23 



4 

 

to hinder filtration capability and ultimately lead to membrane replacement [5]. Membrane 1 

lifespan is also a decisive factor in the economic efficiency of an MBR; a 19% reduction in 2 

the total costs of an installation was reported if membranes were replaced after 10 years 3 

instead of after 5 [6].  4 

As a result, interest in understanding the ageing process of MBR has increased. Traditional 5 

studies focused on comprehending the changes in membrane properties due to exposure to 6 

chemicals often used in cleaning protocols, such as oxidants, bases, and acids. Among them, 7 

sodium hypochlorite (NaOCl) is the most commonly studied and widely used reagent in 8 

ultrafiltration processes thanks to its cleaning efficiency and associated low cost; 9 

unfortunately, however, NaOCl is also involved in the degradation of polymeric membranes. 10 

Polyvinylidene difluoride (PVDF), a chlorine-resistant polymer, has emerged as one of the 11 

most commonly used membrane materials for drinking water and wastewater treatment 12 

applications [7]. It has a high hydrophobic character and is usually mixed with hydrophilic 13 

and pore-forming additives, i.e., polyvinylpyrrolidone (PVP), polyethylene glycol (PEG), in 14 

the manufacturing of ultrafiltration membranes. 15 

Since 2010, at least 22 studies have been published on PVDF membrane ageing. The main 16 

approach used in these studies was to accelerate ageing by single soaking in a hypochlorite 17 

solution and to observe the changes in membrane properties [8–21]. Generally, the chlorine 18 

exposure dose, which is the product (C × t) between chlorine concentration (C) and soaking 19 

time (t), is used to monitor the ageing process. This parameter allows us to compare the 20 

ageing effects between bench scale and full scale. Other approaches included filtration of 21 

model fouling solutions and backwash hypochlorite cycles to include the impact of fouling 22 

[22–24]. Finally, one study investigated PVDF membrane ageing in full-scale direct filtration 23 

facilities [25]. 24 



5 

 

The main conclusions drawn from these studies are: (i) the current understanding of PVDF 1 

membrane ageing is mainly based on chemical exposure at bench scale and (ii) contradictions 2 

can be found regarding permeability, pore size, and fouling reversibility changes with ageing, 3 

probably as a result of the differences in ageing conditions, in analytical methods, and in 4 

membrane type. Regarding these two points, the changes in PVDF membrane properties over 5 

time by direct filtration in drinking water facilities were elucidated in an initial study and the 6 

findings were later compared with changes observed in ageing of the same membranes at 7 

bench scale by single soaking and model fouling solution filtration/NaOCl backwash cycles 8 

[24,25]. By applying the same analytical methodology, the authors were able to conclude that 9 

single soaking is a reliable tool for predicting ageing changes in direct filtration facilities. 10 

However, operating conditions in direct filtration and MBR are substantially different and a 11 

comprehensive study of changes in membrane properties over time under MBR operating 12 

conditions is still lacking. For direct filtration units, filtration cycles may take several hours at 13 

higher fluxes, i.e., over 30 L.m-2.h-1 (LMH) before backwash, due to a low-charged influent in 14 

terms of dissolved organic carbon (DOC), i.e., approximately 3.5 mgC/L [26]. For MBR, 15 

membranes are expected to handle much more polluted water (DOC over 100 mgC/L) with 16 

higher amounts of fouling agents and suspended solids, leading to smaller filtration fluxes 17 

(~25 LMH) and more frequent relaxation/backwash (every 10–90 min) [2]. In addition, one of 18 

the major differences between applications is membrane aeration, i.e., constant or intermittent 19 

aeration cycles to control cake formation. As membranes are potted without tension into the 20 

modules, this enables them to oscillate, which results in friction between membranes and 21 

limits cake deposition, whereas in direct filtration, aeration is not applied for this purpose as 22 

membranes are compacted in the module. To withstand these high shear stress conditions, the 23 

hollow fiber PVDF membranes are supported with more resistant polymers, such as poly-24 

ethylene terephthalate (PET) [19].  25 



6 

 

The dynamics of filtration and fouling in MBR are expected to play a major role in membrane 1 

ageing compared with direct filtration facilities. In the only study dealing with membrane 2 

ageing in full-scale MBR, membrane end-life was triggered  by the decline in filtration 3 

capacity (or increase in operating pressure) instead of by the maximum chlorine exposure 4 

advised by membrane manufacturers; however, no membrane characterization was performed 5 

to identify changes in the physical–chemical properties and to quantify the accumulation of 6 

residual fouling [5]  7 

Thus, the aim of this study is to better understand PVDF membrane ageing in full-scale MBR 8 

under long-term operating conditions. To assess separately the chemical contribution due to 9 

NaOCl exposure, new membranes from the same brand were single soaked in NaOCl solution 10 

at bench scale and the changes in membrane properties were compared with full-scale ageing 11 

via regular membrane sampling in a WWTP over a 7-year period. To the best of the authors’ 12 

knowledge, this is the first study to present an autopsy characterization of PVDF membranes 13 

harvested from a full-scale MBR for such a long period. 14 

 15 

2. Materials and methods 16 

2.1. Materials and ageing procedure 17 

2.1.1. Chemical ageing at bench scale 18 

For this study, virgin ZeeWeed® 500D (SUEZ Water Treatment Solutions, France) 19 

membranes were sampled from virgin ultrafiltration modules produced in 2018 equivalent to 20 

those installed in the WWTP facility (see section 2.1.2). These are supported PVDF hollow 21 

fibers with a nominal pore diameter of 0.04 µm. 22 



7 

 

Hypochlorite solutions used for the bench-scale ageing experiments were obtained by dilution 1 

of commercial sodium hypochlorite at 14 wt% (VWR chemicals, USA). In addition, 2 

concentrated sulfuric acid (analytical grade 95%, VWR chemicals, USA) for pH adjustment 3 

and sodium bisulfite (Honeywell Research Chemicals, USA) used for membrane storage were 4 

of analytical grade. Aqueous solutions were all prepared using pure water from Milli-QTM 5 

equipment (Thermo Fisher Scientific, USA). 6 

Membranes were stored in 1 g/L sodium bisulfite solution at room temperature (21 ± 2 °C) 7 

before use. After rinsing in a large volume of pure water, laboratory ageing was performed by 8 

single soaking the pristine membranes in NaOCl solution at a total free chlorine concentration 9 

of 1000 ppm at room temperature; the intensity of ageing is presented as C × t ranging from 0 10 

to 750,000 ppm.h. The volume of fibers did not exceed 1% of the soaking solution volume in 11 

order to avoid significant consumption of chlorine. Total chlorine concentration was checked 12 

three times a week via silver nitrate titration (Hach, USA). When a deviation of more than 13 

10% from the target concentration was measured, the concentration was corrected by adding 14 

NaOCl. Concentrated sulfuric acid was added to adjust the pH to 9.0 and was corrected 15 

whenever changes greater than 5% were observed over time. These conditions are usually 16 

found in MBR applied to municipal wastewater treatment, and are equivalent to those applied 17 

to the MBR facility considered in this study (see 2.1.2). The actual free chlorine 18 

concentrations and pH measured during the bench-scale ageing ranged from 950 to 1060 mg 19 

Cl/L (ppm) and from 8.98 to 9.09, respectively; thus, the conditions were considered to be 20 

very stable. 21 

In addition, membranes were also soaked in solutions of sulfuric acid and citric acid, 22 

separately, at pH 2.7, but no changes in membrane physical-chemical properties were 23 

observed. Thus, only the effects of sodium hypochlorite are analyzed in the present study. 24 



8 

 

 1 

2.1.2. Full-scale ageing 2 

Membranes in the full-scale operation were sampled over 7 years from the Seine-Morée 3 

WWTP in France (SIAAP). This facility was commissioned in 2014 and treats 50,000 m3/d 4 

wastewater (300,000-population equivalent) from the northern Paris urban area. This WWTP 5 

is composed of screening and grit and grease removal in its pretreatment unit, followed by a 6 

primary lamellar settler. The biological treatment and post-clarification are performed by 7 

MBR (Ultrafor®, Suez, France). Pretreated wastewater is divided equally into three biological 8 

basins (total volume of 39,500 m3) composed of anaerobic, anoxic, and aerated zones. Then, 9 

the mixed liquor is sent to eight membrane tanks of 300 m3 each. Each membrane tank 10 

contains 10 immerged cassettes composed of ZeeWeed® 500D membrane modules. The total 11 

filtering surface of this MBR is 106,000 m2 (13,250 m2 per tank).  12 

Membranes are operated under coarse bubble aeration during 10-s on/off intervals. Filtration 13 

cycles occur for 15 min followed by physical cleaning, i.e., 30 s relaxation and 30 s 14 

backwash. Mixed liquor suspended solids concentration (MLSS) is controlled between 5 and 15 

10 g/L by recirculation of mixed liquor from the membrane tanks to the biological basin and 16 

by sludge extraction periodically. Chemically enhanced backwashes (CEB) are performed 17 

once a week with NaOCl solution (200 ppm) and once every 2 weeks with citric acid solution 18 

(1000 ppm). Cleaning-in-place (CIP) is performed once a year. Ideally, membranes are 19 

submerged in a solution of 800 ppm NaOCl, and after rinsing they are then submerged in a 20 

solution of citric acid at a pH around 2.7. Each soaking is performed for 20 h with cyclic 21 

aeration every hour (giving a theoretical annual hypochlorite C × t of 16,000 ppm.h; however, 22 

deviations are not rare in full-scale operation). The influent and effluent characteristics along 23 



9 

 

with the precise membrane operating conditions are presented in the supplementary material 1 

(Table S. 1). 2 

Membranes were sampled from the same two cassettes in the center of membrane tank 3 from 3 

2016 to 2021 right before CIP (from 2 to 7 years in operation). Fibers were cut on both potted 4 

ends and stocked in sodium bisulfite solution at 1 g/L. Before characterization, membranes 5 

were cleaned at bench scale according to the CIP protocol applied at full scale. The C × t 6 

value for each sample is calculated using the concentration and exposure time given by the 7 

operators for each CIP. The C × t ascertained in the laboratory before measurements was also 8 

added to these values. The C × t value related to CEB was found to be negligible (500 ppm.h 9 

annually) and only the C × t related to CIP was considered. The C × t values of each sample 10 

are presented in Table 1. 11 

Table 1: Exposure dose of study samples aged at bench scale and full scale. 12 

Full scale Bench scale 

Operation 

time 

(months) 

Estimated exposure 

dose C  × t (ppm.h) 

Exposure dose C  × t 
(ppm.h) 

  
0 

 
 

12,000 

  
24,000 

28 33,000 36,000 

37 42,000 48,000 

45 62,000 60,000 

54 72,000 72,000 

  
78,000 

  
84,000 

70 98,000 100,000 

  
125,000 

  
148,000 



10 

 

  
170,000 

  
249,000 

  
500,000 

  
750,000 

 1 

2.2. Characterization of membrane performance factors 2 

Tensile tests 3 

Tensile tests were performed on an INSTRON 3340 series apparatus (INSTRON®, USA). 4 

The initial distance between grips was fixed at 100 mm and samples of wet membranes were 5 

extended at a constant elongation rate of 110 mm.min-1. Breaking force, elongation at break, 6 

and Young's modulus were calculated from the experimental stress–strain curves using 7 

Bluehill 3 software.  8 

Filtration properties 9 

Intrinsic membrane permeability was measured by filtration of pure water at different 10 

permeate fluxes (J) in KrosFlo Research apparatus (SpectrumLab, USA). Permeability was 11 

then calculated and corrected to 20°C according to Pellegrin et al. (2013) [27]. The values 12 

obtained for each sample (Lp) were then normalized with respect to the value of a pristine 13 

membrane (Lp0) as the ratio Lp/Lp0.  14 

To assess fouling reversibility, 11-cm-long modules composed of three fibers were 15 

constructed and submitted to three successive cycles of filtration and backwash of mixed 16 

liquor sample. The mixed liquor was collected from the MBR recirculation channel and 17 

filtered at 1.2 µm on the same day. This suspension was stored at 4°C for a maximum of 2 18 

weeks before use. The procedure was performed to avoid high variations in the mixed liquor 19 

characteristics over the storage time and to focus on colloidal fouling. The resulting matrix is 20 



11 

 

mainly composed of the colloidal fraction typically present in an MBR mixed liquor (COD: 1 

15.6 ± 0.8 mg O2/L; DOC: 7.3 ± 2.4 mg C/L). These experiments were conducted with a 2 

Convergence Inspector Hydra device (Convergence Industry, The Netherlands). In this assay, 3 

membranes were submitted to two cycles of 60-min filtration with this matrix at a fixed 4 

transmembrane pressure (TMP) of 0.55 bar and 30 min of permeate backwash at TMP 0.8 5 